KDB-0013 14 H 3% E it

KDB-001 PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in




RENVLE B ENGINE ASSY

Fr t 5 P X & ;R A AR e
NO Code name Chinese Description Q'ty
1 01010077 KL Engine Assy 1

Parand

B2




AL 348 M B CYLINDER CRANKCASE ASSY

F H = h XX # R koA HeE
NO Code name Chinese Description Q'ty
1 | 147701010000 AR A Upper crankcase AASY 1
2 | 147701010010 FFEfA Upper crankcase 1
3 147601011020 HES TR Exhaust valve seat 1
4 | 147601011030 TSE Valve guider 2
5 147601011040 HEA T Intake valve seat 1
6 | 147701010020 Hi3k5 Plug 5 1
7 | 147701020000 N 2H A Lower crankcase 1
8 | 147701010010 MK Oil pan 1
9 147701020020 TNEEiA Lower box 1
10 | 147701020050 Eheg Grease fitting 1
11 | 147601020030 A ME Vent nozzle 1
12 | 147601010020 FRE6X13X2 Aluminum pad 6x13x2 1
13 | 147601021010 AR R Oil dipstick 1
14 | 147601021020 bR R 0Oil dipstick pad 1
15 | 002200006008 + 8 SLIRATMEX8 Cross pan head screwM6X8 1
16 | 007130005015 2H A5 RETM5X 15 Combination screw M5x15 12
17 | 147701030000 W TC12X22X5 01l seal TC12X22X5 1
18 | 147701040000 HETCEX12X4 01l seal TC6X12X4 1
19 | 147701050000 hAK6X13X3. 5 Bearing 6X13X3.5 2
20 | 147701000010 KL Cylinder head cover 1
21 | 147701000020 A ET 3k 55 B8 5 3R Cylinder head gasket 1
22 | 147701000030 M E Cam housing cover 1
23 | 147700100004 3B 30X37X1 Washer 30X37X1 1
24 | 147701000050 =] Air guider 1
25 | 147701000060 KR e Fan volute 1

Parand

¥ 3




AL 348 M B CYLINDER CRANKCASE ASSY

®t = b3 # R R AR e

NO Code name Chinese Description Q'ty
147601000060 THEFTC15X35X5 Oil seal TC15X35X5 1
147601060010 AT Oil seal intake valve 1
0071300050012 HEMBETMBX12 Combination screw M5x12 3
005120004008 S E AT A 4X8 Locate pin 4x8 1
002040005016 | 7S 2 SL124TM5X16 Hexagon socket head screw M5X16 5
002040005036 | /S A2 SL24TM5X36 Hexagon socket head screw M5X36 4
007130005056 IH G W2 ETMEX56 Combination screw M5x56 2

Parand

¥4




VEEEF B S B CRANKSHAFT & PISTON ASSY

FF H = B3 # R T #H=E
NO Code name Chinese Description Q'ty
1 | 147703010000 TEEHL Piston combination 1
2 | 147703020000 e NSy Crankshaft Assy 1

147703020010 ik Left crankshaft 1
147703020020 gk Right crankshaft 1
147603020030 IE I Hife Timing gear 1
147603020040 TS| Crank pin 1
147603020050 AT Connecting rod 1
008337121710 A ARK121710 Needle bearing K121710 1
008100006202 7K 6202 Bearing 6202 1
008100006202 Hl1 7% 62027 Bearing 62027 1
3 | 147603000010 G ZEAHEY Piston pin retaining ring 2
4 | 147603000020 G ZEH Piston pin 1
5 | 144103000010 2 [ Semicircular key 1
008337101414 e ARK101414 Needle bearing K101414 1

EES MK S B VALVE TRAIN ASSY

Parand

%5 T




F H = XX 7R £ vl S
NO Code name Chinese Description Q'ty
1 | 147704010000 Y 5 A Cam components 1
2 | 147604011000 At AHE Camshaft assy 1
3 | 147604011010 IEI Di%e Timing gear 1
4 | 147604011020 e Camshaft 1
5 147704010010 Uik B4 Pressure reducing pin 1
6 | 1477040100020 & Torsion spring 1
7 | 147604010030 Lz Cam cover 1
8 | 147604000010 A Intake valve 1
9 | 147604000020 HEAT Exhaust valve 1
10 | 147604000030 SARE:S 3 Spring,valve 2
11 | 147604000040 A Valve spring seat 2
12 | 147604000050 RRE Upper rocker arm 2
13 | 147604000060 e Lower rocker arm 2
14 | 147604000070 BB Lock nut 2
15 | 147604000080 FEFT I B 425 T Tappet adjusting screw 2
16 | 147704000090 R Camshaft 1
17 | 005040004020 B4 Pin 4 1
18 | 005040005032 45 Pin 5 1
19 | 147604020100 PR Rocker arm gasket 2
20 | 147604000090 FEFF Tappet 1
21 | 128502040030 g6 Washer 6 1




HIg R4S Lubrication ASSY

2

i

Fr t 5 B X & 3 F AR =
NO Code name Chinese Description Q'ty
8 | 147705000010 b 0Oil feeding pipe 1

9 147705000020 N2V &=¢ breathing tube 1
10 | 147705000030 TSR RS Oil pool rubber hose 1
11 | 147705000040 ERIE Ak Ball joint 1
12 | 126902020050 FID13 pipe clamp @13 2
13 | 147601020020 T2 s BAL A 1R] Rubber check valve 2




RN RSB STARTING ASSY

0| >
wlo| T
=
<
o
Q
2, = | O
bﬂ.mﬂma
Yt
\_xmwm
(0]
Klels|&
g
N
o |
ol gl T
.mﬁﬂ
g
IC%ME
T |
o O
0S|
PIEIS S
flolo
2188
SSISE
<+ | <t
|
| 2|~ o

ﬁ

&



HS &S5 EXHAUST ASSY

Fr H = R £ vl #H=
NO Code name Chinese Description Q'ty
1 147707000010 EP=E e Muffler insulation pad 1
2 147707010000 TH 7 A Muffler 1
3 | 002040005046 W 7S 24 TMEX46 Socket head cap screw m5x46 2

Parand

=]

9 W



HRARGER Air intake system assembly

F H = 3 F& AR koA HE
NO Code name Chinese Description Q'ty
1 | 147708010000 S AR K Air cleaner ASSY 1
2 | 147708010010 e A B Cover,air cleaner 1
3 | 147708010020 IS AR Air filter 1
4 | 147708010030 L PEHS Filter felt 1
5 | 147708010040 JER Pressing plate 1
6 | 147708011000 IR AL Air filter body assembly 1

147708011010 IR Air filter body 1
147708011020 [ K ik 1E5X6. 4X8 -] 2
147708011030 N =l 1
147708011040 BELJAL I T B [l | ] |
001200005000 2 REM5 Nut M5 3
7 | 147708020000 SR Rk A Heat shield as-intake 1
8 | 147708020010 HEARRHAIR Heat shield 1
001200005000 EENATE Nut M5 3
001200004000 2 REM4 Nut M4 2
9 | 147708000010 0% B 13. 5X2 O ring 13.5x2 1
10 | 147708000030 e E Pad carburetor 1
11 | 007040005058 BRET 2H 5 14-M5X58 Bolt combination M5X58 2
12 | 007090005017 WRET 2H A FM5X17 Bolt combination M5X17 5

%10 Bl




A 38 Mk CARBURETOR ASSY

Fr #t = B X & ey =
NO Code name Chinese Description Q'ty
1 | 147709010000 Mo 2 A Carburetor 1

#o11




A RZ MK ELECTRICAL ASSY

Fr #t = B X & ey =
NO Code name Chinese Description Q'ty
1 147710010000 1k £k P R AL Ignition coil components 1

147710011000 RUK 2R PE A Coil as-ignition 1

147710012000 e AT High voltage wire assembly 1

147710012010 5 g High pressure cap 1
2 | 147710013000 K&k 26 2H A4 Flameout line assembly 1
3 | 147700020000 R 2R 21 Ground wire ASSY 1
4 | 147710030000 KEC TR Flywheel Components 1
5 | 147700000010 i R AL 2k High voltage wrapping clamp 1
6 | 007090004020 WRET A FEM4X20 Screw assembly m4x20 2
7 | 001280008000 7N A 2 TR B BEMB Hexagon flange nut M8 1
8 | 144110000020 FKIFR engine stop 1
9 | 147610020000 ‘KL FECRMBA Spark plug CRM6A 1

#o12 T




B SkHM CLUTCH ASSY

F H = b3 # R R X H MR HE
NO Code name Chinese Description Q'ty |

1 | 142110020000 B e R AL Clutch Assy 1 | 190255-2
2 | 142110000030 B 5 A7 BB ARMBX 24 Shoe block locating bolt m8x24 | 2

3 00302008000 P38 Washer 8 2

4 | 142110000050 VI s BB 10 Corrugated elastic washer 10 2

13 W




IR T B B

FRAME AND ACCESSORY

-3

8 12
4
N 3
o] O 7

Fr H = R £ vl #H=
NO Code name Chinese Description Q'ty

1 02011877 EELR Frame 1
2 12030064 75 1A 6176200 (P 10x @ 30x9) Pirection bearing 6200(P10xD30x9, 2
3 02011883  JlalN#f#E (P 14xP11x81) Direction bush(®14xd11x81) 1
4 7N FAVE L T B AEM10X 135 Direction axle M10x135 1
5 H DO11IXD20X2 Washer @ 11X 20X2 1
6 S 2L TH B AHME REM10 |Hexagon flange face self-locking nut M10| |
7 02050066 iz Foot pedal 2
8 07020122 DB 4T 5 Spring of foot pedal 2
9 02011879 P Side stand 1
10 07020119 BAPERASE (K96, 2. 5) bpring of side stand(L96, P2.5mm)| 1
11 15080002 FRLPEBR2ZM10X16 Bolt,side stand M10X16 1
12 N AL TRIMEFEM10X220 | Rear fork axle M10x220 (FORK)| 1
13 7S 2ATH H 8RB REM10 |Hexagon flange face self-locking nut M10| |
14 02011878 Ja X Rear fork 1
15 02011890 Ja B Chain adjuster 2
16 INFEVE L THMEAEM12X190 | Rear wheel axle M12X190 1
17 HED®12. 5xD22x11 bush(®12.5x®22x11) 2
18 INFVE L TH B S REM12 |Hexagon flange face self-locking nut M12| |
19 07010174 JE S (L=210, ©8) Rear shock(L=210,D8) 1

¥4




F H = F XX F R E ol HE
NO Code name Chinese Description Q'ty
1 02030764 FHE Handle bar 1
2 6990093 I i Anti collision sleeve 1
3 02030736 J7 e E R Upper locker of handlebar 9
4 02030737 J7 A3 R R B Lower seater of handlebar 9
5 02030762 IR Upper linker 1
6 02030763 IR Lower linker 1
7 02011880 T bR _E 2R Panel bracket 1
8 07010172 I A Shock absorber, Left 1
9 07010173 HIEA Shock absorber,Right 1
10 | 03030971-1 BRI B IR A Shock guard left 1
11 | 03030971-2 A= (B B R A Shock guard right 1
12 7N I 25 TH B AEM12X170 Front wheel axle M12x170 1
13 WHIE O 12. 5x P 22x8 Inner bush(®12.5xD22x8) 1
14 AMNEIE @ 12. 5x P 22x13 Outer bush(®12.5xP22x13) 1
15 IS A TH H BB REM12 |Hexagon flange face self-locking nut M12| |
16 10020077 ok ME= Left grip 1
17 10020078 HitE Right grip 1
18 10020079 T 1T [ E Throttle fixing seat 1
19 08020278 JHITT2R (K 70017 F£94) Throttle cable (L:700,94mm) 1
20 07020125 I ZR B4z 5% (20) | Return spring, Throttle cable (L20mm) | |
21 10010117 ISV CIPN) Power off switch 1
22 10030021 J5 R 25 T Rear brake lever 1
23 10030020 R 42 R 4 Brake lever 1
24 08020277 JEAZE4; (K:1050, 47F#£150) | Rear brake cable (L:1050,150mm) | |
25 08020279 BRI 428 (K740, 47#2£160) |Front brake cable (L:740,160mm)| 1

15 Bl




FZE R Y BRAKE ASSY

F H = B X # R £ vl HE
NO Code name Chinese Description Q'ty
1 04990010 MRS A (D Disk brake right(front) 1
2 04990009 MRS ) Disk brake left(rear) 1

3 A A Brake pad 2

4 04020056 U JE B A Front&rear brake disc 9

5 02011881 ELES SR Rear brake pump bracket 1

¥ 16 Bl




FE5h &4 TRANSMISSION ASSY

Fr #t = B3 B R e HeE
NO Code name Chinese Description Q'ty
1 02040365 IR A Reduction gear box 1

2 FAN (TS8F 141A4) Drive sprocket(T8F 14T) 1
3 02040360 BE%% (TSF 1427%) Chain (T8F 142L) 1
4 B0 Chain buckle 1
5 2040361 | F#t (T8F 1427%)  |Driven sprocket (T8F 142 Link) | 1|
6

E VA




B 5% 5 B FRONT & REAR WHEEL ASSY

Fr H = B X &R R X H W =
NO Code name Chinese Description Q'ty
1 02040358 BIEC AN Bl Front rim 1
2 12030065 i J5 ke Bl 7K 6001 (@ 12x 28x8] Bearing 6001 (@ 12x @ 28x8) 4
3 02011888 BiECE 8] 4 & Bush, front wheel 1
4 02040359 JE 5N Rear rim 1
5 02011889 Ja i b A ptE Bush,rear wheel 1
6 06010100 M Jif (2. 50-10) Inner tube(2.50-10) 2
7 06010099 |41 (2. 50- 10 EFAEE0 Tyre (2. 50-10) 2

o188 W




4534 BODY COVERING

FF H = 3 # R g HE
NO Code name Chinese Description Q'ty
1 03030972 [HIEEY L Front fender 1
2 03030973 i 5 iR Plate 1
3 | 03030976-1 AR RO Left guard of gas tank 1
4 | 03030976-2 WA RA Right guard of gas tank 1
5 | 03030974-1 Ja e iR Left body 1
6 03030974-2 Ja AR Right body 1
7 03030975 Gtk Rear fender 1
8 05010084 i # Seat 1
9 03030977 e Chain guard 1

19 Bl




WA RZ0IL AND GAS SYSTEM

N
=\
4
F H = R £ = HE
NO Code name Chinese Description Q'ty
1 05030075 WA Cirag) Fuel tank(with cap) 1
2 TH A6 75 Fuel tank cover 1
3 5SCMK-EPABRI AT 4014 | 58cm long EPA fuel pipe ASSY | 1
4 01050091 HAE Exhaust pipe 1
5

E i




BEZE T H TOOL KITS

Fr ®t = 3 B R R’ AR e
NO Code name Chinese Description Q'ty
1 16010006 MR L2 T ] Dual-Purpose Screwdriver 1
2 16010005 12-149F O R/ F Open Spanner(12-14) 1
3 16010004 8-10JF FRIRTF Open Spanner(8-10) 1
4 16010007 19X} I KA FEE ] Spark Plug Box Spanner(S=19) | 1
5 16010002 6mm P 7S T Socket Head Screw Wrench(6mm)| 1
6 16010001 S5mmN 7S T Socket Head Screw Wrench(5mm)| 1
7 16990010 ME4 T AA Bag for Tools Kit 1
8 I ZE T ELEUKR Tools Kit 1

%21 W




